

Anpralldämpfer „TAU 100 X-Large“

Crash Test Results

TEST	ASi	PHD ₁	THV _{100%}	TEST	ASi	PHD ₁	THV _{100%}
TC 1.1.100	1,20	16,31	37,31	TC 4.2.100	1,30	16,60	17,80
TC 1.2.100	0,89	11,35	32,36	TC 5.2.100	0,62	11,40	14,72
TC 2.1.100	1,12	10,01	35,89	TC 4.2.100	1,28	19,80	21,40
TC 3.2.100	0,82	13,78	34,42	TC 1.1.100	1,03	16,10	38,50



Tested to EN 1317/3 - Redirective crash cushion - test level 100

